PreliminaryTreatment

MCET

environmental, health, and safety training

CS\/I college of
southem maryland

La Plata - Leonardtown - Prince Frederick - Waldorf




MCET Contacts

MCET Contacts

Melissa Coker Jane Pierce Jessica Van Patten
Director Training Coordinator Training Support Specialist
Maryland Center for d 4y
Environmental Training

www.mcet.org

College of Southern Maryland

PO Box 910, La Plata, MD 20646

301:934-7502 office

301:539-4785 fax

mdcoker@csmd.edu

2/8/2024

Wastewater Treatment
Preliminary Treatment

Mcel

ENVIRONMENTAL, HEALTH,
AND SAFETY TRAINING

Jan 2024 Preliminary Treatment

Process Training Sessions

Before class starts, please:
— Check in

During class, please:
[...]
* EPA Fact Sheet (Screening & Grit Removal) -
defines grit “as particles larger than 0.21
mm (.008 in.) (65 mesh) and with a specific
gravity of greater than 2.65”

* Mesh sizing is a common way to classify
grit particle sizes, particularly for influent
grit profiling and performance testing

41

Grit Removal

* The purpose of grit
removal is to remove
inorganic solids, such
as sand, gravel,
coffee grounds, and
other similar
materials, that could
cause excessive
mechanical wear

Parallel Grit Basins

Jan 2024 Preliminary Treatment a2

42

14



Grit Removal

* Various methods are employed to remove grit from
wastewater, including:
—Gravity settling, where the flow velocity is
reduced, allowing the grit to settle to the bottom
—Centrifugal separation, which uses rotational
forces to separate grit particles from the liquid
stream

—Flowing influent over/through a grit chamber

2/8/2024

43
Grit Removal
* Velocities between 2 - 3.5 ft./sec (fps)
keep grit in suspension
* At velocities between 0.7 — 1.4 fps, grit
will settle out
— 1.0 fps is ideal
— Lighter organic materials will remain
in suspension
— Organic materials will be removed
in primary and secondary treatment
44
Grit Size
¢ Grit size is important:
— Large particles are abrasive
— Smaller particles are slightly
buoyant
* Typical WWTP abrasive grit sizes range
from 50 to 100 mesh
* Abrasive grit particles cause the most
problems in downstream equipment
¢ At 140 mesh, particles begin to take on
silt-like, buoyant properties
45

15



Grit Size

-

20 Mesh 50 Mesh 70 Mesh 100 Mesh 140 Mesh

300 150
Microns Microns

2/8/2024

46

Grit Size

Mesh values correlate to the scale of measuring
pan screens that sieve collected grit samples
Increasing mesh values translates into smaller
grit particle diameters

Another unit of measure applied for grit particle
sizing is microns

Typically, 50 mesh particles convert nominally to
300 microns while 100 mesh particles, which are
smaller, are nominally 150 microns

47

Preliminary Treatment

e Grit removal
— Removes rocks, gravel, broken glass
— Aerated systems
— Cyclone degritters

48

16



Grit Removal

* Grit removal is the forced separation of gritty
material (gravel, sand, eggshells, seeds, etc.)

from wastewater

* If not removed, this material could
accumulate in the treatment system and
cause damage to or abrasion of pipes and
equipment

2/8/2024

49

Aerated Grit Chambers

* Air requirements for aerated systems:
— 3-8 ft3/min per linear foot of tank length

* Detention Time: > 2 minutes

* Grit quantities: 0.5 to 5 ft3/mg

50
Aerated Grit Chambers
m.-li fats, oil and grease (m
grit—— .
particle  *
’ . compressed
............... Al
51

17



Centrifugal Blower

Dischargel

Jan 2024 Preliminary Treatment 52

2/8/2024

52

Grit Channels

Grit Chamber Buil

i i f .
wan — I3 | rom Scroen Channei
W | GriSrambers < § |efomsereer 1

T8-3/4 T

J [# = |  from Screen Channel 3
E R cp3s GPaA 3|

— N
seeces =

-—
Grit Chamber 3 — D-“*

ToFioumeter
Rotess oo €

«— A -—
W[ caGramberz | rom Screen Channel 2
seGeez !
812 T 1
op-tel J Pt 5 | g from Screen Channel 1
- = = g
seocer S Canbegl Som— L -}
Jv—- |
()
Classifior Overiow to
influent Channel
(typ of 4) &5
to
Grit and Screenings
Loading
Jan 2024 Preliminary Treatment 53

53

Grit Removal - Classifier

Jan 2024 Preliminary Treatment 54

54

18



Vortex Aerated Grit Chamber

Jan 2024 Preliminary Treatment

2/8/2024

55

Vortex Aerated Grit Chamber

Jan 2024

56

Augers and conveyer Belts

Jan 2024 Preliminary Treatment 57

57

19



Grit Removal - Traveling Bridge

Jan 2024 Preliminary Treatment

2/8/2024

58

Grit Removal - Traveling Bridge

o

Grit Shurry
:3’;‘1‘.*7;‘—\ esrel osrrg  —oste
=

Davit Crane 1 1 4

4
Traveling (DC5) %\ {‘ 1

=1 N

Handrait ¥
=

an 2024 Preliminary Treatment

59

Grit Removal - Traveling Bridge
Y
i —t . L

Influent Channel

To Grit Chambers.
Vaive & Pipa Arangement typical

Jan 2024 Preliminary Treatment

60

20



Grit Removal - Traveling Bridge — PCS Control |a

2/8/2024

61

Grit Removal

* Suspended solids that pass-through screens
and grit chambers are removed from the
sewage in sedimentation tanks (i.e., primary
and secondary)

62
Math Example
* Grit removed
* Assumptions:
—Q=45MGD
— Grit removed daily = 65 ft3
— Unknown: Grit removed in ft3 per
MG.
Answer: 65 ft¥/day + 45 MGD = 1.4 ft3/MG
63

21



2/8/2024

Math Example

* Grit removed

* Assumptions:

—Q=35mgd

— Grit removed daily = 55 ft3

— Specific gravity of grit=2.6

— Unknown: Pounds per day of grit
removed

Answer:

55 ft3/day x 2.6 x 8.34 Ibs/gal x 7.48 gals/ft3 = 8,921 Ibs/day

an 2024

64

Flow Equalization

65

Equalization Basins

* Wastewater flows, in terms of
volume and strength are cyclic

* Improved efficiency, reliability
and control are possible when
physical, biological and
chemical processes are
operated at or near uniform =SSR
flow conditions A

66

22



2/8/2024

Equalization Basin

* Flow equalization basins temporarily store
influent wastewater during peak hour flow and
storm events

* The water level in the tank changes over the
course of a day, filling up during peak-hour flows
and emptying again during periods of low flow

* |deally, the flowrate out of a flow equalization
basin and into the WWTP will be at a constant
rate

an 2024 Preliminary Treatment 67

67

Equalization Basins

* Two types of basins are used:
— In-line basins

— Side-line basins

Equalization Basin
Preliminary / Controlled Flow Pumps.
Treatment 7 Flow Meter and Controls
Primary Secondary
Treatment Treatment
Final
Effluent
In-line equalization basin
Preliminary  Overtiow Structure
Mete
Final
Effluent .
Controlled Plow Pumps
Side-line equalization basin
Jan 2024 Preliminary Treatment

23



Equalization Basins

* The primary objective of flow equalization

basins is to dampen the diurnal flow variation,
and thus achieve a constant or nearly constant
flow rate through the downstream treatment
processes

* Dampening of flow helps prevent short term,

high volumes of incoming flow, or surges, from
forcing solids and organic material out of the
treatment process

Jan 2024

2/8/2024

70

Equalization Basins

* Flow equalization controls the flow through

each stage of the treatment system, allowing
adequate time for the physical, biological and
chemical processes to take place

71

Equalization Basins

Flow equalization has been widely used for
commercial, municipal and industrial
wastewater treatment systems, both in the
design of new facilities and upgrades to
existing systems

Jan 2024 Preliminary Treatment

72

24



Odor Control

2/8/2024

73

Odor Control

* Wastewater can have
a variety of odors that
range from being a
nuisance to being
toxic, each scent is
caused by the
breakdown of organic ;
compounds

74

Gases

* H,S — Hydrogen sulfide
— Gaseous
— Rotten egg odor — old or septic sewage
— Can dull your senses (olfactory fatigue)

— Combines with oxygen to form sulfuric acid, which
can dissolve concrete

— Too much can cause respiratory irritation

75

25



Gases

* Carbon Dioxide (CO,)
— Odorless, tasteless

— Heavy concentrations can cause death due to
oxygen deprivation

* Gasoline vapors
— Can cause fires and explosions in lift stations
— Lift stations require proper ventalation

an 2024 Preliminary Treatment 76

2/8/2024

76

Odor Control

* Odors originate when organics in wastewater

breakdown, releasing a range of compounds with
unpleasant smells that can be described as rotten
eggs, decaying vegetation, ammonia and more

* All wastewater odors can be controlled with the

right technologies, which:
— Eliminate odor complaints
— Reduce corrosion

— Protect public health.

an 2024 Preliminary Treatment

77

Wastewater Odors
Allyl Mercaptan Strong garlic, coffee
Amines Fishy
Ammonia Ammoniacal
Amyl Mercaptan Unpleasant, putrid
Benzyl Mercaptan Unpleasant, strong
Crotyl Mercaptan Skunk
Diamines (cadaverine) Decayed flesh
Dimethyl Sulfide Decayed vegetables
Ethyl Mercaptan Decayed cabbage
Hydrogen Sulfide Rotten Eggs
Methyl Mercaptan Decayed cabbage
Propyl Mercaptan Unpleasant
Skatole Fecal
Sulfur Dioxide Pungent, irritating
Tert-Butyl Mercaptan Skunk
Thiocresol Skunk, rancid
Thiophenol Putrid, garlic 8

78

26



Odor Control

o\ fxyj | fyjwswjfyr jsyud sgive off hydrogen
sulfide (H,S) gas which most people recognize as a
rotten-egg odor; H,S gas forms in acidic conditions

o Mt | j{juBn~intliskzd D fxhfshfzxis twjs
uwtggr x¥mfskExyFsrigsx{jtitw

o Naxhtwexn{j%t e JyEgy mhmhf s £y oz ixs

| ymgvzmr jsy

o Uwegsliist| 23 {j & futxzwj Esidtwmfur Srim2
d {i¥ Jutxzwj hfswjxzahs¥tdEhywkEylz] 'S

| mrhm% J £1] sx%zwik] sxjEkxr jag

an 2024

2/8/2024

79
Odor Control
* Many of today’s wastewater treatment plants still
utilize the same processes from generations ago to
control H,S and other gases
* Others have begun diversifying treatment
technologies to improve not only water quality, but
air quality as well
80
Odor Control
* To Minimize release of hydrogen sulfide (H,S)
from channels and tanks, many facilities:
— Remove screenings, grit, sludge, and scum daily
— Hose down/clean/flush channels and tanks when
taken out of service
— Wash down all spills and grease coatings
* If wastewater is septic, adding chemicals will
work:
— Chlorine
— Permanganate
81

27



Chemicals Applied in Treatment

Application Chemical Name

Pretreatment - Odor Granular Activated Carbon

Pretreatment - Oxidation Chlorine

Chlorine Dioxide

Ozone

Potassium Permanganate

Sodium Hypochlorite

Sodium Permanganate

2/8/2024

82
Gases
* Chlorine

— Gas (Cl,) or liquid bleach

— Extremely toxic

— Very irritating to skin, eyes, and mucous

membranes

— Cl, gas can cause death by asphyxiation

— Breathing equipment should be readily available
83

Odor Control
* To address hydrogen sulfide odor problems, many

facilities:

— Increase aeration to promote oxidation of H,S gas

— Pre-treat wastewater to remove H,S-producing

compounds: i.e., ferrous chloride
— Raise wastewater pH level:
* Hydrogen sulfide can be solubilized with a
solution of sodium hydroxide
* Helps control the growth of H,S-producing
bacteria

84

28



Aeration

an 2024 Preliminary Treatment 85

2/8/2024

85

Odor Control

Odors and Odor Control

Odor Control

If aerobic conditions cannot be
maintained in the collection
system, the use of chemicals
such as chlorine, iron salts,
potassium permanganate, and
hydrogen peroxide may be
used to control odors.

86

Wet Scrubbers

¢ Fxfutuzdyts¥jsxyix@ut | £sihtr r zsygxs
j hufsihdxiwst 3w fyr JsykEhrauyx B itws
htsywtdggjhtr jx¥% twjuwr Bjsyuwggr

o Ytif~B jyxhweggjwk-xyjr x¥wjgjmlithfyjis
£ Jv jaxBnjfi| tvpxBEsiBwyhmEr gjwfwjfx%
vextdjxitwawggr x

* \ Jyshweggiw fwj ¥ jafost | s¥c¥ir £{j%
kfr r fgg¥si%st hin~ivcljskzdij D ExsM X %
feitymjwtituw zxA ExjxBBjBfr v tsrf Bfr 13)xB
fsi%r juwhfuyfsx

Jan 2024 Preliminary Treatmen

87

29



Wet Scrubbers

* Wet scrubbers are very effective in removing
hydrogen sulfide, "organic" odors, and
ammonia

* In a wet air scrubber, the odor contaminants
are solubilized from the vapor phase into an
aqueous chemical solution

* The removal mechanism is purely chemical
and is not subject to upsets as are biological
processes

an 2024 Preliminary Treatment 88

2/8/2024

88

Wet Scrubbers

o\ jyxhveggjwk~xyjr xhts {jwi futw syt %
qvzn Kteytsg~%unw ~slhmjr hfg¥sis
| fyjwar nox&syt $mj Khweggjwhmfr gjus

89

Wet Scrubbers

* Hydrogen sulfide can be solubilized with a
solution of sodium hydroxide

* Other odor-causing compounds,
liked mercaptans and amines, are best treated by
sodium hypochlorite

* Two types of wet scrubbers are used:
— Single-stage
— Two-stage (or multi-stage)

90

30



Wet Scrubbers

* In single-stage systems, sodium hydroxide and
sodium hypochlorite are added together in
sufficient quantities to oxidize hydrogen sulfide
and maintain a residual to treat other odor
compounds

* In multi-stage systems;

— Sodium hydroxide is used alone in the first stage to
solubilize hydrogen sulfide

— Sodium hypochlorite is added to the last stage only

2/8/2024

91

Single-stage Wet Scrubber

92

Wet Scrubbers

Wet scrubber systems start by drawing large
amounts of process-air from the fume source to the
scrubber unit

e The air is drawn under negative pressure to help
ensure that contaminants are not released prior to
reaching the scrubber itself

93

31



Wet Scrubbers

* One of the chemicals used to remove hydrogen
sulfide is sodium hydroxide

* |n a two-stage system, sodium
hydroxide solubilizes H,S before passing it to a
second round of cleansing

* The second stage of the scrubber will recycle the
effluent back through another scrubber chamber
where sodium hypochlorite is added to remove
the sodium hydroxide

2/8/2024

94

Wet Scrubbers

* The chemical balance in the system is automatically
and continuously maintained with ORP and pH
probes

* Use of a multi-stage scrubber allows the utilization of
a different chemical solution in each of the stages to
efficiently use chemicals and target a wide range of
odor contaminants for treatment

95

Two-stage Wet Scrubber

Chemical Application Schematic

Odor Scrubbers

Chemical Area

11000gal  11,000gal  6,000gal
Hypo Caustic

Ph control

PH/ ORP
Analyzers

Ph control

L
Chemical ORP control Recirculation pumps
Pump (one per scrubber)

96

32



Two-Stage Odor Control System

A
Scrubber No.2 Scrubber No.1
System Components
2. Foul Air Fan t

(airflow)
3. Scrubbers Packing (media)
4. Scrubber Sump
5. Scrubber Sump Level Controls

1. Odor Scrubbers 1
T

6. Scrubber Heaters & Temp s Foul Air
Controls Level Control-gg Sources
)  Temp Controb
7. Recirculation Pumping
8. Spray Nozzles ORP Probo—
B Prove—
9. Mist Eliminator RP A
10. Chemical Storage
M d— oo — @
11. Chemical Metering Pumps [
12. pH & ORP Probes Chemical Chemical  Chemical
Storage. Storage Storage. pW
13. Scrubber Sump Makeup Water  (Hypo) (Caustic) (Acid) Makeoup
Water

Jan 2024
Preliminary Treatment

2/8/2024

97

Wet Scrubbers

SYSTEM OVERVIEW
Scrubber No. 1

Scrubber 1 is used to remove
ammonia from the foul air

The foul air is blown in through
the bottom of the scrubber and
recirculated water sprays down

Ammonia is transferred from
the air to the water at the
surface of the water droplets.

Spraying water over media
increases the surface area of
water that meets foul air and
improves the ammonia transfer

an 2024 Preliminary Treatment

98

SYSTEM OVERVIEW
Scrubber No.1

Adding sulfuric acid lowers the pH.

Maintaining a low pH (i.e., 2) in the recirculation
water helps transfer ammonia from the foul air to
the water

Sulfuric acid also combines with NH,* to produce
ammonium sulfate (NH,4),SO,.

Ammonium sulfate is removed from the system via
the scrubber overflow (fresh PSW is continuously
added to the system to maintain sump level).

Jan 202 Preliminary Treatment

99

33



SYSTEM OVERVIEW
Scrubber No.2

Scrubber 2 is used to remove reduced
sulfide compounds from the foul air

The partially treated air from Scrubber 1 is
directed to the bottom of Scrubber 2 and a
separate supply of recirculated water is
discharged at the top

Hydrogen Sulfide is transferred from the air
to the water at the surface of the water
droplets; pH about 9.5

Spraying the water over the media increases
the surface area of water that meets the foul
Second Stage air and improves the transfer of Hydrogen

Sulfide and other reduced sulfur compounds.

2024 Preliminary Treatment Slide: 10C

2/8/2024

100

SYSTEM OVERVIEW
Scrubber No.2

An elevated pH causes the sulfides to be solubilized

Raising the ORP of the scrubbing liquid with sodium hypochlorite
provides oxidation of the dissolved sulfides to elemental sulfur.
Sodium hypochlorite and dissolved sulfides combine to form
Na,SO, (Sodium Sulfate), NaCl (Sodium Chloride) and water

The Na,SO, is removed from the system via the scrubber
overflow (fresh PSW added continuously to system to maintain
sump level)

The pH setpoint of 9.5 ensures correct alkalinity conditions
sufficient for the chemical reactions. The ORP setpoint of 600
mV ensures that sufficient sodium hypochlorite is available for